
KTM 450 RALLY REPLICA 2025 <2025><F9399Y8>
TANK, SEAT

72897

Pos Part Number Description Additional Text Quantity

1 A58007040133 Seat cmpl. 1.00

2 A58007050033 Seat lock cmpl. 1.00

3 0991060126 FLAT HEAD SCREW DIN7991-M 6X12 2.00

4 77307040041 Isolation pad 12.00

5 A58007040150 Seat cover 1.00

6 A5800701300028 Rear tank 1.00

7 00001410045U0 Special screw M10 4.00

8 0650002502600 Rubber grommet 24.8 x 25.5 4.00

9 0800001002700 Collar bushing 4.00

10 63503090017 Silent block 20x10 M6x10 4.00

11 A58012093050 Quick screw plug 4.00



12 58111076000 CABLE SUPPORT KHS NR.150-47610 3.00

13 A58011094000 Cable holder 1.00

14 0017060205 SCREW FOR PLASTIC K60X20 SW6 4.00

15 59007009000 GASKET FOR FILLER CAP HIGH 3.00

16 76307108000 FILLER CAP TANK RALLY 1.00

17 A58007030000 Housing, breather valve 1.00

18 58336020190 VACUUM CONECTION M6/3MM '97 SECONDARY AIR
SYSTEM

1.00

19 0770080201 O-RING 8,00X2,0 VITON 1.00

20 76707016001 Hose 6x3 mm 1.00

21 69015019020 SOCKET 2.00

22 0610000400300 Y-hose connection YS4 1.00

23 57307019000 VALVE FOR TANK BREATHING 02 1.00

24 60038039000 DISTANCE HOLDER 10/10 BLACK 1.00

25 76707031033 Filter tank ventilation cpl. 2.00

26 76707031010 Filter element DM12x20 2.00

27 A58007090030 Connection component, fuel con 2.00

28 0770001400200 O-ring d14x1.8 4.00

29 A58007037000C1 Front tank right 1.00

30 A58007036000C1 Front tank left 1.00

31 00001408020U0 Special screw M8 6.00

32 0650002902400 Rubber grommet 29 x 24 6.00

33 79107011000 Seat holder screw 2.00

34 76407108000 TANK CAP 2.00

35 A58007095000 Tank heat protection 1.00

36 A58007090040 Screw plug M10 2.00

37 76711094010 Plug-in base 2.00

38 0610000500400 Y-hose connection YS5 1.00

39 78015019001 HOSE EPA D=6/10 PER METER 2.00

41 00050157706 Variable one-ear clamp 15.7mm 10.00

42 60007316001 Fuel hose 7.5x3.5 per m. 0.00

43 5850701030030 Plug CPC black 05 3.00

44 5850701050030 Clutch CPC PLCD17005, black 3.00

45 A58008011000 Air intake 1.00

46 83008000012 special screw M6x12x3 2.00

47 A58012093000 LED-Modul 1.00

48 A58007090010 Connection component fuel conn 1.00

49 A58007090000 Fuel connection, moveable 1.00


